



## CERTIFICATE OF ANALYSIS

Client: Geeks R Good  
Queensland  
Product: Grease  
Attention: Lisa Bateson

SGS Job No: 60283  
Date Received: 5/11/07  
Date Reported: 16/11/07

The below sample was tested and the following results were obtained:

SGS Ref #60283-1 (Lanotec Type "A" Grease - Natural Lanolin)

TEST	RESULT
<i>4 Ball Wear Scar (ASTM D2266)</i>	
Wear Scar Diameter	0.71 mm
Test Speed	1200 rpm
Test Weight	40 kg
Test Temperature	75 °C
<i>Coefficient of Friction (ASTM D5183)</i>	
Average Wear-In Scar	0.47 mm
Coefficient of Friction at 10 kgf	0.0527
Coefficient of Friction at 20 kgf	0.0561
Coefficient of Friction at 30 kgf	0.0487
Coefficient of Friction at 40 kgf	0.0502
Coefficient of Friction at 50 kgf	0.0551
Coefficient of Friction at 60 kgf	0.0759
Incipient Seizure Load	70 kgf
Final Average Wear Scar	0.72 mm

LEE CRAIG  
SENIOR CHEMIST